



## EVALUATION REPORT CONFORMITY REL.CC. Nº 040/2018.Corr2

**COMPANY:** Ariteks Boyacilik Ticaret Ve Sanayi AS

**PRODUCT DESCRIPTION:** Plain Weave ref. Arox T2 Static Pro-5318, Composition 99% Polyester 1% Carbon, Colour white, Weight 150 – 160 g/m<sup>2</sup>

**CERTIFICATION SCOPE:** EN 1149-5:2008

**TEST REPORTS:** 8825C/2018-1 CITEVE Technological Centre for the Textile and Clothing Industries of Portugal

### EVALUATION CONFORMITY:

SECTION	TEST /STANDARD	MINIMUM REQUIREMENT	RESULT and/or TEST REPORT Nº	CONFORMITY
EN 1149-5:2008: 4.2.1	measurement of charge decay (method 2) after pre-treatment / EN 1149-3:2004 and ISO 6330:2012 (5 cycles 4N (40°C) Drip Line dry)	$t_{50} < 4 \text{ s}$ or $S > 0,2$	$t_{50} < 0,01 \text{ s}$ and $S = 0,82$	COMPLY
EN ISO 13688:2013: 4.2.c)	pH of Aqueous Extract / ISO 3071:2005	> 3,5 to < 9,5	6,1	COMPLY
EN ISO 13688:2013: 4.2.d)	Aromatic Amines from Azo Colorants / EN ISO 14362-1:2017	not detectable	not detectable	COMPLY
EN ISO 13688:2013: 5.3	Dimensional stability to domestic washing and drying / ISO 6330:2012 (5 cycles 4N (40°C) Drip Line dry)	$\leq \pm 3\%$ (woven material)	warp -0,6% weft -0,5%	COMPLY

**NOTE:** The test required in 4.2.1 by EN 1149-5:2008 and 5.3 by EN ISO 13688: 2013 were carried out taking into account the customer care symbols of washing and drying for the material.

### CONCLUSIONS:

Based on information above we conclude that this product complies all requirements of the standard EN 1149-5:2008.

**DATE:** 17/08/2018

CERTIFICATION TECHNICIAN

### REVIEW, DECISION AND ISSUE:

After revision of this report and in accordance with conclusions we approve the issue of Certificate of Conformity for this product.

**DATE:** 30/10/2018

CERTIFICATION MANAGER

**This document replaces the Evaluation Report Conformity REL.CC. Nº 040/2018.Corr1 emitted on 2018/09/19.**